
Central Kitsap County  
Wastewater Facility Plan 
March 2011 

KITSAP 
COUNTY
PUBLIC 
WORKS
WASTE WATER 
DIVISION



 
701 Pike Street, Suite 1200 

Seattle, Washington  98101 

206.624.0100 

 

Central Kitsap County 
Wastewater Facility Plan 

Prepared for  
Ki tsap County Department of  Publ ic  Works 

March 2011 

 
 
 
 
 
 
 
 
 

 
 
 
 
 
 
 
 
 
 
 



 
iii 

P:\132857 Kitsap WW Facility Plan Ph II\600 Facility Plan\_Final Facility Plan 2011\Table of Contents.doc 

TABLE OF CONTENTS 
 
LIST OF ABBREVIATIONS .......................................................................................................................................... xiii 
 
EXECUTIVE SUMMARY 
 
ES-1 Introduction ................................................................................................................................................ ES-1 
[...]
inch-diameter force main to an intersection point on the Southern Service Area force main, just south of 
AS-1. 

4.2.1.2.6  Silverdale South 

The existing collection system and associated wastewater basins for the Silverdale South Area are shown on 
Figure 4-6. LS-3 is the primary lift station for the Silverdale South Area. LS-3 conveys flows through a 14-
inch-diameter force main to LS-4, located at the intersection of Bucklin Hill and Frederickson Roads. Key 
characteristics of the Silverdale South collection system are as follows: 
 Flows from the central Silverdale area are received by LS-3 through a network of gravity sewers. LS-40, a 

small lift station in a residential area west of the downtown Silverdale area, discharges to this gravity 
network. 

 LS-12 is tributary to LS-3. LS-12 receives flow from the south and serves the Loretta Heights residential 
area. Additional flows from the residential areas of Terrace Heights and El Dorado Hills are conveyed to 
LS-12. 

 LS-13 is tributary to LS-12. 
 LS-14 is tributary to LS-13. Wastewater is pumped north along Chico Way through a force main to LS-13. 



Central Kitsap County Wastewater Facility Plan 4: Description and Condition of Existing Wastewater System 

 
4-5 

P:\132857 Kitsap WW Facility Plan Ph II\600 Facility Plan\_Final Facility Plan 2011\Chapter 4\Chapter 4.doc 

4.2.2 Collection System Piping 

The existing collection system piping is summarized in Table 4-1. The existing system includes more than 103 
miles of gravity sewer and 12 miles of force mains. A small fraction of the system functions as a siphon. 

 
Table 4-1. Summary of Existing Collection System Piping 

 Central Kitsap Silverdale Total per size 
Force mains (lf) 

2″ diameter or smaller 0 4,138 4,138 
4″ 0 3,171 3,171 
6″ 5,699 6,923 12,621 
8″ 6,419 1,694 8,113 
10″ 1,160 7,075 8,235 
12″ 1,295 6,854 8,149 
14″ 6,521 8,901 15,422 
16″ 7,155 46 7,201 
20″ 0 1,818 1,818 
Total force mains 28,249 40,620 68,869 

Gravity (lf) 
6″ 3,777 4,919 8,696 
8″ 243,434 255,371 498,805 
10″ 2,649 6,491 9,140 
12″ 4,582 13,257 17,839 
15″ 5,181 5,272 10,454 
16″ 3,400 41 3,441 
18″ 1,038 873 1,911 
Total gravity 263,023 285,351 548,375 

4.2.3 Lift Stations 

Currently 44 lift stations are located throughout the Central Kitsap service area. County staff gathered 
detailed information, conducted pump tests, and performed analyses on most of the lift stations in 2006. 
Testing and analyses were conducted in three ways, depending on the priority of the lift station, the desired 
information, and the information available to correlate with:  
 drawdown and influent flow metering 
 drawdown and pressure gauge readings 
 pump run times and pressure gauge readings. 

Many of the lift stations have been in operation for more than 20 years. For a number of these, 
manufacturers or design data are no longer available. Consequently, pump curves could not always be used to 
compare with pressure test results to gauge the operating condition of the facility, and the operating condition 
could not always be determined. 



4: Description and Condition of Existing Wastewater System Central Kitsap County Wastewater Facility Plan 

 
4-6 

P:\132857 Kitsap WW Facility Plan Ph II\600 Facility Plan\_Final Facility Plan 2011\Chapter 4\Chapter 4.doc 

Table 4-2 summarizes the existing lift stations and their firm pumping capacities (FPC). The existing flows at 
the lift stations were modeled for further comparison with their FPCs as documented in Chapter 7. In 
general, it appears that most of the lift stations are operating at or below design capacity (see Figure 7-1).  

 
Table 4-2. Existing Lift Stations  

Lift station information Existing conditions 

Lift station 
Year 

installed 
No. of 
pumps VFD 

Constant 
speed Capacity FM length 

Static 
head 

FM 
diameter 

     (gpm) (cfs) (ft) (ft) (in.) 
LS-1 1986/1995 3  - 3,200 7.13 2,750 140 12/15 
LS-2 1980 2 -  264 0.59 240 125 8/14 
LS-3 1980/2005 3  - 1,800 4.01 7,300 135 14 
LS-4 1980/2005 3  - 2,865 6.38 1,585 100 14 
        1,808  20 
LS-5 1980 2   530 1.18 1,800 80 8 
LS-6 1980/2004 2  - 1,200 2.67 3,275 65 10 
LS-10 1980 2 -  270 0.60 3,000 90 6 
LS-18 1977 2 -  301 0.67 800 35 4/12 
LS-19 1986/1999 3  - 3,264 7.27 50 70 16 
LS-24 1988/2000 3  - 8,000 17.82 8,800 160 24 
LS-31 1975 2 -  61 0.14 2,000 35 4/8 
LS-38 1972 2 -  70 0.16 400  8 
LS-67 1998/1999 3  - 700 1.56 480 40   
LS-11 1979/1985 2 -  230 0.51 2,000 60 4/12 
LS-16 1980 3  - 2,000 4.46 4,080 40 16/30 
LS-20 1981 2 -  327 0.73 2,700 110 6/20 
LS-8 1980 2 -  300 0.67 3,000 40 8 
LS-9 1980 4 -  400 0.89 6,480 155 8 
LS-12 1980 2 -  250 0.56 1,900 15 12 
LS-13 1980 2 -  400 0.89 1,600 20 8 
LS-17 1980 3  - 3,000 6.68 22,000 40 18/20 
LS-21  1986 2 -  240 0.53 2,650 90 8 
LS-22 1986 2 -  380 0.85 1,050 120   
LS-23 1985 2 -  600 1.34 1,250 105   
LS-25 1989 2 -  150 0.33 1,250 30 4 
LS-26 1990 2 -  70 0.16 425 30   
LS-30 1993 2 -  160 0.36 1,450 145 8 
LS-32 1983 2 -  165 0.37 2,500 30 8 
LS-33  1983 2 -  90 0.20 550 50 8 
LS-34 1989 2 -  900 2.01 6,000 130 12/10 
LS-35 1983 2 -  160 0.36 950 85 8 
LS-36 1979/1999 2 -  150 0.33 2,000 30 4 



Central Kitsap County Wastewater Facility Plan 4: Description and Condition of Existing Wastewater System 

 
4-7 

P:\132857 Kitsap WW Facility Plan Ph II\600 Facility Plan\_Final Facility Plan 2011\Chapter 4\Chapter 4.doc 

Table 4-2. Existing Lift Stations  
Lift station information Existing conditions 

Lift station 
Year 

installed 
No. of 
pumps VFD 

Constant 
speed Capacity FM length 

Static 
head 

FM 
diameter 

     (gpm) (cfs) (ft) (ft) (in.) 
LS-37  1983 2 -  170 0.38 3,500 25 13/8 
LS-39 1994 2 -  110 0.25 700 25   
LS-40 1993 2 -   0.00 875 90 8 
LS-44 1995 2 -  50 0.11 1,200 80   
LS-51 1995 2 -  250 0.56 500 40   
LS-64 2003 2 -  70 0.16 50 40   
LS-65 1994 4 -  300 0.67 5,950 275   
LS-69 1998 2 -  160 0.36 2,700 95   
LS-14 1981 2 -  300 0.67 6,880 25 6 
LS-7 2006 3  - 4,200 9.36 850  14 
LS-63 2006  2 -  90 0.20 750 35 4/8 
LS-68   2 -  310 0.69 8,360 50 8 

 

While the modeling effort will reveal future system requirements based on future flows, this summary of 
existing lift station facilities, just by referring to the age of the facilities, may be used as an indicator of future 
upgrade needs. Because this Facility Plan considers infrastructure needs for the next 20 years and the lift 
station service life is between 20 and 30 years, many of the existing facilities are expected to require major 
overhauls or replacement by 2030. Several stations have undergone a range of rehabilitation in the recent 
past; others are new. The following stations are not expected to require replacement based on service life, but 
could be included for improvement based on future flows: 
 LS-3: received new pumps and motors in 2005 
 LS-4: received new pumps and motors in 2005 
 LS-5: taken out of service 
 LS-6: received new pumps and motors in 2006 
 LS-7: rebuilt in 2006  
 LS-34: upgraded in 2009 (surge tank only) 
 LS-63: new in 2006 
 LS-44/62: upgraded in 2009. 

4.3 Existing Wastewater Treatment Plant 
The CKWWTP has been providing full secondary treatment to much of Kitsap County since 1979. The 
performance, characteristics, and condition of the treatment plant are described in this section. This 
information serves as the basis of recommendations for improving plant performance and providing for 
future system growth. Wastewater treatment recommendations are provided in Chapter 8. 



4: Description and Condition of Existing Wastewater System Central Kitsap County Wastewater Facility Plan 

 
4-8 

P:\132857 Kitsap WW Facility Plan Ph II\600 Facility Plan\_Final Facility Plan 2011\Chapter 4\Chapter 4.doc 

4.3.1 Location 

The CKWWTP is located on the west side of SR 303, approximately 1.5 miles north of the community of 
Brownsville, as shown on Figure 4-1. The overall plant site consists of about 62 acres, with the existing 
facilities occupying about 8.5 acres. The remaining area is set aside for future expansion and 150-foot buffer 
zones. Plant access is from SR 303 by a 25-foot-wide access road. The plant site is extensively landscaped, 
and public view is limited to that along SR 303. 

4.3.2 Treatment Processes 

The CKWWTP has a total plant capacity of 6.0 mgd and secondary treatment capacity of 7.0 mgd, both 
expressed as ADF. The current design peak hour flow is 15.0 mgd. The plant liquid stream facilities include 
coarse screening, primary clarification, activated sludge, secondary clarification, and ultraviolet (UV) effluent 
disinfection. The plant effluent is discharged into Port Orchard Bay. 

The plant solid stream facilities include cyclone sludge degritting, gravity thickening, primary and secondary 
sludge digestion, and dewatering via a centrifuge. Currently, as an interim measure, dewatered sludge is sent to 
Fire Mountain Farm in Chehalis, Washington, where it is composted into a Class A product. The County is 
seeking a more economical, long-term strategy for sludge disposal.  

The CKWWTP also receives septage hauled in by trucks and sludges generated at the other three Kitsap 
County WWTPs at Kingston, Manchester, and Suquamish. Septage and the other sludges are screened, 
diluted, degritted, and sent to the gravity thickeners. Each of the liquid stream and solid stream unit processes 
is discussed in further detail in the following sections. 

4.3.2.1  Existing Process Design Criteria 

The CKWWTP was designed in 1977; construction was completed in 1979. Some systems were updated in 
1995 and 1996, and then in 2000–01, additional upgrades were implemented. Figure 4-7 shows the process 
flow diagram for the existing plant after these improvements. Design criteria for the existing facilities are 
presented in Table 4-3. Table 4-4 summarizes the current NPDES permit limits regarding flows, influent 
loadings, and effluent limitations. A copy of the NPDES permit and its associated Fact Sheet are included in 
Appendices 4A and 4B, respectively. 

 
Table 4-3. CKWWTP Existing Process Design Data 

Parameter Unit Existing plant rating or design 
Raw sewage flow 
 AAF 
 ADWF 
 ADF 
 MDF 
 PDF (hour) 
 
Raw sewage loadings 
 Annual average BOD5 
 Average peak month BOD5 
 Annual average TSS 
 Average peak month TSS 

 
mgd 
mgd 
mgd 
mgd 
mgd 

 
 

ppd 
ppd 
ppd 
ppd 

 
4.6 
4.3 

6.0 (7.0 for secondary system onlya) 
11.0 
15.0 

 
 

8,403 
14,100 
8,844 
11,400 



Force Main

Force Main

Pretreatment Comminutor

Bar Screen

Comminutor

Headworks East Parshall Flumes West

Primary Sludge

East 
Primary 
Clarifier

West
Primary 
Clarifier

Aeration
Basin

Aeration
Basin

Aeration
Basin

Aeration
Basin

RAS
Mixing
Boxes

Ea
st

 A
er

at
io

n

W
es

t A
er

at
io

n

R
A

S

R
A

S

Secondary

Influent

East 
Secondary
Clarifier

West 
Secondary
Clarifier

Secondary
Effluent

Waste Secondary Sludge

To Outfall

Degritted Sludge

West
Thickener

East
Thickener

West
Digester

East
Digester

Sl
ud

ge
D

eg
ri

tt
in

g

C
la
ss
ifi
er

C
en

tr
ifu

ge

Grit

Primary Treatment

Solids Treatment

UV Disinfection

Septage 
Receiving

PP

P P

Figure 4-7  Existing CKWWTP Process Flow Schematic

Secondary Treatment



Central Kitsap County Wastewater Facility Plan 4: Description and Condition of Existing Wastewater System 

 
4-9 

P:\132857 Kitsap WW Facility Plan Ph II\600 Facility Plan\_Final Facility Plan 2011\Chapter 4\Chapter 4.doc 

Table 4-3. CKWWTP Existing Process Design Data 
Parameter Unit Existing plant rating or design 

Comminutors 
 Number 
 Channel width 
 Capacity, each 
 Motor size 

 
 
ft 

mgd 
hp 

 
2 

4.0 
17.0 

2 
Bar screens 
 Number, mechanical 
 Number, manual 
 Peak hydraulic capacity, each 

 
 
 

mgd 

 
-- 
1 
b 

Primary clarifiers 
 Number 
 Diameter 
 Depth 
 Total surface area 
 Overflow rate 
  @ ADF 
  @ PDF 
 Detention time 
  @ ADF 
  @ PDF 

 
 
ft 
ft 

sq ft 
 

gpd/sq ft 
gpd/sq ft 

 
hrs 
hrs 

 
2 
65 

10.5 
6,600 

 
909 

2,260 
 

2.1 
0.8 

Primary sludge pumps 
 Number 
 Capacity, each 

 
 

gpm 

 
2 

200 
Activated sludge basins 
 Number 
 Volume, total 
 Depth 
 Hydraulic detention time @ ADF 
 Mixed liquor suspended solids 
    (MLSS)  
 Sludge retention time (SRT) 
 RAS-to-influent flow ratio 
 Loading @ADF 
  BOD5 

  NH3-N 
 Oxygen demand 
  @ ADWF 
  @ ADF 
  Maximum day 
 Air flow requirements 
  @ ADWF 
  @ ADF 
  Maximum day 

 
 

MG 
ft 

hrs 
 

mg/L 
days 

% 
 

ppd 
ppd 

 
ppd 
ppd 
ppd 

 
scfm 
scfm 
scfm 

 
2 

1.62 
14.66 
6.5 

 
2,300 
4.5–6 
42–77 

 
7,940 
1,140 

 
11,110 
13,260 
14,430 

 
4,770 
5,690 
8,180 

Aeration blowers 
 Number, firm/total 
 Capacity, each 
 Total air flow, firm capacity 

 
 

scfm 
scfm 

 
2/3 

4,800 
9,600 



4: Description and Condition of Existing Wastewater System Central Kitsap County Wastewater Facility Plan 

 
4-10 

P:\132857 Kitsap WW Facility Plan Ph II\600 Facility Plan\_Final Facility Plan 2011\Chapter 4\Chapter 4.doc 

Table 4-3. CKWWTP Existing Process Design Data 
Parameter Unit Existing plant rating or design 

RAS pumps 
 Number, firm/total 
 Capacity, each 
 Capacity, total 

 
 

mgd 
mgd 

 
4/5 
1.3 
4.6 

WAS pumps c 

 Number  
 Capacity each 

 
 

gpm 

 
2 

225 
Secondary clarifiers 
 Number 
 Diameter 
 Depth 
 Total surface area 
 Overflow rate 
  @ ADF 
  @ PDF 

 
 
ft 
ft 

sq ft 
 

gpd/sq ft 
gpd/sq ft 

 
2 

104 
11.5 

16,990 
 

353 
883 

UV channels 
 Number 
 Length 
 Width 
 Depth 
 Design flow per channel 
 Design transmissivity 
  Average 
  Minimum 

 
 
ft 
ft 
In. 

mgd 
 

% 
% 

 
2 
36 

4.58 
52 
17 
 

62 
55 

Degritting system  
 Number of cyclones 
 Total cyclone capacity 
 Number of classifiers 
 Total classifier capacity 

 
 

gpm 
 

tpd 

 
2 

250 
1 
10 

Septage receiving station 
 Number of receiving tanks 
 Volume, each 
 Transfer capacity, each 

 
 

gal 
gpm 

 
1 

4,500 
50 

Gravity thickeners 
 Number 
 Diameter 
 Depth 
 Solids loading rate 
  Annual average 
  Peak month 

 
 
ft 
ft 
 

ppd/sq ft 
ppd/sq ft 

 
2 
45 
10 
 

5.4 
7.5 

Anaerobic digesters 
 Number 
 Diameter 
 Depth 
 Volume, each 
 Annual average loadings 
  Total solids feed 
  Volatile solids (VS) feed 
  VS loading 
  Detention time 

 
 
ft 
ft 
ft3 
 

ppd TS 
ppd VS 

ppd VS /1,000 ft3 
days 

 
2 
65 
26 

86,280 
 

10,877 
9,336 

54 
35.5 



Central Kitsap County Wastewater Facility Plan 4: Description and Condition of Existing Wastewater System 

 
4-11 

P:\132857 Kitsap WW Facility Plan Ph II\600 Facility Plan\_Final Facility Plan 2011\Chapter 4\Chapter 4.doc 

Table 4-3. CKWWTP Existing Process Design Data 
Parameter Unit Existing plant rating or design 

Sludge dewatering 
 Plate and frame pressd 
  Number 
  Filtration area 
  Number/size of plates 
  Capacity 
 Centrifuges 
  Number 
  Capacity, each 

 
 
 

sq ft 
m 

pph 
 
 

gpm 

 
 
1 

2,800 
55/1.5 x 2 

---d 

 
1 

186e 
Notes: 
a. Secondary system capacity re-rated from 6 to 7 mgd per letter from Ecology, July 28, 2008.  
b. Capacity information unavailable. Unit to be removed in CKWWTP 2009 Upgrade project. 
c. The existing WAS pumps are used for wasting either mixed liquor or RAS. 
d. Plate and frame press is currently not operated. 
e. Capacity based on 7 hours per day, 5 days per week dewatering at average annual sludge production. 

 
Table 4-4. CKWWTP NPDES Requirementsa 

Design criteria Units Design quantity 
Max month flow mgd 6.0 
Max month influent BOD loading lb/d 14,100 
Max month influent TSS loading lb/d 11,400 

Parameter  
Effluent limitations 

Average monthly Average weekly 
CBOD5b lb/d 1,251 2,002 
 mg/L 25 40 
TSS b lb/d 1,501 2,252 
 mg/L 30 45 
Fecal coliformc # colonies/100 mL 200 400 
pH  Between 6.0 and 9.0 

a. Effective date of NPDES permit: June 1, 2007. 
b. The average monthly effluent concentrations for CBOD5 and TSS shall not exceed 25 and 30 mg/L, respectively, or 15 percent of the respective monthly 
average influent concentrations, whichever is more stringent. 
[...]
automatic transfer circuit breakers can be manually configured to have either of the 2,000 kVA transformers 
supply the entire switchboard. When utility power is not available, the tie breaker is normally open, and one 
standby generator is connected to each side of the switchboard. In the event that one of the standby 
generators is not able to operate, the transfer circuit breakers and tie breaker can be manually configured to 
have either of the standby generators supply the entire switchboard. When the tie breaker is closed, caution 
must be exercised to ensure that the transformer or standby generator supplying the entire switchboard is not 
overloaded. Each MCC fed from SWBD 2960 is supplied with a feeder from one side of the switchboard and 
has a secondary supply from an MCC that is fed from the other side of the switchboard, resulting in a dual 
feed for each MCC. The dual-feed power distribution system allows the distribution of power to continue 
during routine maintenance and inspection of electrical equipment as well as in the event of equipment 
failure. 

The administration and laboratory building is normally powered from the 112 kVA transformer located in the 
service entrance switchgear, SWGR 1. A limited-capacity standby power feed from MCC 2972 in the 
power/blower building is routed to the manual transfer switch at the administration and laboratory building. 



4: Description and Condition of Existing Wastewater System Central Kitsap County Wastewater Facility Plan 

 
4-24 

P:\132857 Kitsap WW Facility Plan Ph II\600 Facility Plan\_Final Facility Plan 2011\Chapter 4\Chapter 4.doc 

In the event of a utility power loss, the manual transfer switch can be used to switch standby power to the 
administration and laboratory building distribution panels.  

Nine MCCs are located throughout the CKWWTP: 
 MCC 2 is located in the digester building. 
 MCCs 2981, 2982, 2983, and 2984 are located in the sludge process building and serve that location. 
 MCCs 2971 and 2972 are located in the power/blower building and serve the aeration, utilidor, and 

secondary clarifiers. 
 MCCs 2973 and 2974 are located in the power/blower building and serve the UV system and heating, 

ventilation, and air conditioning (HVAC) loads. 

4.3.3.3.6  Heating, Ventilating, and Air Conditioning Systems 

Plant heating is provided through a hot water circulation system, with heat supplied by boilers in the digester 
building. Hot water is circulated to the plant buildings by eight circulation pumps, ranging in capacity from 8 
to 250 gpm. All of the buildings are equipped with separate space heaters and thermostats. 

Ventilation is provided by exhaust fans in the digester and sludge processing buildings. A forced-air heat 
recovery unit is provided in the administration and laboratory building. 

4.3.4 Overall Plant Assessment and Trigger Points for Expansion 

The CKWWTP is currently operating within its NPDES discharge permit limitations. Effluent quality has 
been satisfactory. Currently, the most pressing capacity and/or operational issues are related to the 
deteriorated performance of the aeration diffusers, the limited capacity of the anaerobic digesters, and the 
need to identify a long-term biosolids disposal option.  

Table 4-6 compares the existing plant design values against the 2006 actual flows and loads. The analysis 
suggests that while the plant may have a reasonable level of excess hydraulic capacity, its current loadings are 
approaching the design capacities. A more detailed evaluation of the individual unit process capacities has 
been conducted to determine the maximum capacity at the plant as a whole and resulting expansion needs. 
This more detailed evaluation is shown in Appendix 4C. 

 
Table 4-6. CKWWTP Estimated Plant Remaining Capacity 

Process element Units Existing design 
capacity a 

2006 actual 
loads 

Remaining 
capacity 

Raw sewage flow 
 AAF 
 ADF 
 PDF (hour) b 

 
mgd 
mgd 
mgd 

 
4.6 

6.0 c  
15.0 

 
3.9 
5.1 

11.8 

 
0.7 
0.9 
3.2 

Raw sewage BOD5 loadings 
 Annual average 
 Average peak month 

 
ppd 
ppd 

 
8,403 

14,100 

 
8,738 
9,877 

 
-335 

4,223 
Raw sewage TSS loadings 
 Annual average 
 Average peak month 

 
ppd 
ppd 

 
8,844 

11,400 

 
7,430 
9,080 

 
1,414 
2,320 

a. Existing design values correspond to design flows and loads for 1995–96 upgrade, except for peak month TSS and BOD loadings, which 
correspond to the design loadings shown in the current NPDES permit.  

b. Instantaneous flows are recorded on circular pen charts. The maximum recordable flow rate is 11.8 mgd. Any actual flow rates that exceed 
11.8 mgd are recorded as 11.8 mgd. From 2002 to 2006, peak flow rates were at or above 11.8 mgd for an hour or longer on five occasions. 

c. 7.0 for secondary system only.  



Central Kitsap County Wastewater Facility Plan 4: Description and Condition of Existing Wastewater System 

 
4-25 

P:\132857 Kitsap WW Facility Plan Ph II\600 Facility Plan\_Final Facility Plan 2011\Chapter 4\Chapter 4.doc 

Per Ecology requirements, treatment plants must start planning for the next phase of plant expansion 
whenever 3 consecutive months of average monthly flows exceed 85 percent of the plant rated ADF capacity. 
The current rated ADF plant capacity for the CKWWTP is 6 mgd and the 85 percent trigger point is 
approximately 5.1 mgd. A projection of 3-month consecutive flow averages for the CKWWTP is shown in 
Figure 4-10.  

The data in this figure indicate that the next round of general plant expansion planning (based on a simple 
comparison to the existing plant capacity rating as determined by Ecology) is nominally triggered in 2011. 
This is based upon a compound growth rate of 2.39 percent calculated from the existing (2005) annual 
average flow of 3.63 mgd and the projected 2030 annual average flow of 6.56 mgd. This Facility Plan itself 
addresses plant expansion planning at a schedule consistent with that shown on Figure 4-10. From this 
approach, the new treatment expansion would need to be in service by 2018, depending on actual observed 
flow increases. However, it is too simplistic to expand the entire plant upon achieving a single flow-based 
trigger. Ecology requires that individual treatment processes be shown to be expanded as needed. As 
explained in the following sections, plant expansion planning has already started and recommendations for 
expansion of specific treatment processes are identified. A further discussion of this information related to 3-
month consecutive flow projections are contained in Appendix 7B.1.  

However, it is important to note that the suggested plant expansion timing information contained in Figure 
4-10 is based solely on a comparison of plant flow projections against the current plant rated capacity of 
6.0 mgd. It is common for plants to be re-rated at higher capacities given sufficient engineering analysis and 
subsequent acceptance by Ecology. In fact, this re-rating process has already been accomplished for the 
secondary treatment system at the CKWWTP, in which the rating for this process has been officially 
increased by Ecology from 6.0 to 7.0 mgd. With this approach, specific unit treatment processes can be 
expanded at different schedules, based on a comparison of their projected loading rates to Ecology-accepted 
maximum unit loading rate criteria or results of process modeling analyses. This more detailed comparison of 
individual unit process loading projections versus maximum operating limits is shown in Appendix 4C.  

 



4: Description and Condition of Existing Wastewater System Central Kitsap County Wastewater Facility Plan 

 
4-26 

P:\132857 Kitsap WW Facility Plan Ph II\600 Facility Plan\_Final Facility Plan 2011\Chapter 4\Chapter 4.doc 

0

1

2

3

4

5

6

7

8

2007 2008 2009 2010 2011 2012 2013 2014 2015 2016 2017 2018 2019 2020

AD
F,

 m
gd

Year

Rated Plant Capacity

85% Trigger

2.39% Growth

 
Figure 4-10. Trigger point for nominal hydraulic capacity expansion at the CKWWTP based on the current plant capacity rating 

 

By using this approach, specific unit processes may be re-rated to identify specific projected dates when these 
processes must be expanded. Two different scenarios were evaluated with respect to the plant configuration. 
In the first scenario, considered the base case, the existing plant configuration was assumed. In the second 
scenario, a new GBT is assumed to be included for WAS thickening. Addition of the GBT reduces the water 
content of WAS and greatly increases the hydraulic capacity of the digesters. In addition, it was also assumed 
that the aeration diffuser membranes will be replaced with new membranes. For the purposes of this Facility 
Plan, these two assumed new improvements were considered the most critical in terms of their impact on 
plant capacity. They are fully described and evaluated in the Engineering Report and Basis of Design for Central 
Kitsap Wastewater Treatment Plant Phase III Expansion (Brown and Caldwell, November 2007).  

From Appendix 4C, a summary of the expansion needs of each major unit treatment process per these two 
scenarios is developed in Table 4-7.  

 

 

 



Central Kitsap County Wastewater Facility Plan 4: Description and Condition of Existing Wastewater System 

 
4-27 

P:\132857 Kitsap WW Facility Plan Ph II\600 Facility Plan\_Final Facility Plan 2011\Chapter 4\Chapter 4.doc 

Table 4-7. CKWWTP Unit Process Projected Expansion Timing a 

Unit treatment process (limiting criterion)  
Year when capacity is 

reached: Scenario 1 (existing 
configuration) 

Year when capacity is 
reached: Scenario 2 (new 

GBT and aeration diffusers) 
Primary clarifier (surface overflow rate) 2023 2023 
Aeration basin channels (hydraulic loading) >2030 >2030 
Aeration air blowers (capacity) >2030 >2030 
Secondary clarifiers (solids loading rate) 2019 2021 
UV inlet channel (hydraulic loading) >2030 >2030 
UV channel (effluent weir hydraulics) >2030 >2030 
Gravity thickeners (solids loading rate) >2030 >2030 
Digester (hydraulic retention time: 1 unit ) b Already exceeded c 2025 
Digester (hydraulic retention time: 2 units ) b 2027 >2030 
Centrifuge (operating schedule) d 2013 >2030 
a. Based on partial summer nitrification only. 
b. Based on the criterion of a 15-day hydraulic retention time. 
c. To meet the 15-day hydraulic retention criteria, both digesters must be kept in service at all times with the existing thickening scheme. 
d. Based on one shift per day, weekdays only. Additional hours of operation will be needed for Scenario 1 to dewater biosolids.  

 

The most immediate key unit processes that should be expanded and upgraded or added in the next plant 
expansion program include the following: 
 aeration diffusers (replace existing) 
 gravity belt thickeners (new) 

The timeline for improvements suggested by Figure 4-10 and Table 4-7 will be used as the basis for the 
analysis of alternative future upgrades, which is presented in Chapter 8. 

4.4 Outfall and Diffuser 
A 36-inch-diameter outfall pipeline conveys treated effluent approximately 3,500 feet from the CKWWTP to 
a 30-inch-diameter submarine pipeline and diffuser section. The submarine portion of the outfall consists of a 
3,170-foot section of 30-inch-diameter ductile iron pipe with Class 50 Tyton fittings. The discharge location is 
approximately 3,170 feet offshore in the northern section of Port Orchard Passage. The diffuser section is 
120 feet long and 30 inches in diameter. Discharge occurs at a depth ranging from 41.2 feet at mean lower 
low water (MLLW) to 52.9 feet at mean higher high water (MHHW), with an average depth of 47.8 feet at 
mean tide level (MTL). The diffuser is oriented perpendicular to the prevailing north-south currents, at 
latitude 47° 40' 35″, longitude 122° 36' 05″, with the centerline of the diffuser oriented at about 65 degrees 
(true north). The diffuser has twelve 5-inch-diameter ports, spaced in an alternating pattern, with six ports 
spaced 10 feet on center on each side.  

The Water Quality Standards for Surface Waters of the State of Washington (WAC 173-201A) discusses the 
requirements for discharge of treated wastewater. Ecology specifies the geometry of the chronic and acute 
mixing zones in the NPDES permit as 602 by 482 feet, and 168 by 48 feet, respectively, where the first 
dimension in each case represents the width of the mixing zone perpendicular to the shoreline and the second 
dimension represents the length parallel to the shoreline. Concentrations of priority pollutants and toxics are 
to be diluted to or below WAC 173-201A standards outside these mixing zone boundaries. A recent sediment 
study (Sediment Characterization Report for Kitsap County Public Works, GeoEngineers, Dec. 27, 2010), conducted 
in compliance with these regulations, evaluated the area around the discharge pipe. No negative impacts were 
discovered within the sediments surrounding the outfall. 



4: Description and Condition of Existing Wastewater System Central Kitsap County Wastewater Facility Plan 

 
4-28 

P:\132857 Kitsap WW Facility Plan Ph II\600 Facility Plan\_Final Facility Plan 2011\Chapter 4\Chapter 4.doc 

An outfall evaluation was conducted in 1996 and summarized in the Central Kitsap Wastewater Treatment Plant 
Outfall Evaluation Report (Brown and Caldwell, December 1996). A more recent evaluation was conducted in 
2006 to reflect current design flows (as shown in Table 4-3) and modified requirements from Ecology, 
summarized in the letter report titled Central Kitsap WWTP Dilution Analysis (October 2006). The 1996 study 
recommended inspection of the on-land and offshore portions of the outfall to ensure structural integrity 
(e.g., restrained joints on marine section) and that minor modifications be made to the diffuser to improve 
dilution for the future design flows. The 2006 evaluation, conducted based on current design flows, predicted 
the worst-case effluent dilution ratios of 47:1 and 84:1 at the acute and chronic mixing zone boundaries, 
respectively, based on aquatic life criteria. The worst-case dilution ratio based on human health (carcinogen) 
criteria was predicted to be 91:1. The results of this study were incorporated into the current NPDES permit. 
Based on the results of the dilution study and reasonable potential calculations performed by Ecology, no 
contaminant approached the maximum allowable limit at the current design flows.  

Using the 2030 projected flows, the worst-case effluent dilution ratios were predicted to drop to 31:1 and 79:1 
at the acute and chronic mixing zone boundaries, respectively, based on aquatic life criteria. The worst-case 
dilution ratio based on human health (carcinogen) criteria was predicted to drop to 82:1. These ratios are 
noticeably lower than the ratios corresponding to the current design flows given above. Any potential future 
effluent nutrient limits will most likely be attributed to ammonia toxicity as the plant flow increases and the 
corresponding dilution ratios decrease. Potential effluent ammonia requirements will be determined by 
Ecology in a reasonable potential analysis during the next permit cycle. Historical plant effluent ammonia data 
and projected plant flows for the next 5 years will be used as inputs to the analysis. Based on results from the 
last reasonable potential analysis conducted for the current NPDES permit, any ammonia limit will likely 
be due to exceedance of the chronic exposure threshold rather than to the acute threshold.  

Besides ammonia toxicity, the CKWWTP may also be subject to effluent total inorganic nitrogen limits. As 
part of the ongoing South Puget Sound Dissolved Oxygen Study, Ecology is evaluating nitrogen contributions from 
WWTPs discharging into the south and central Puget Sound. The results so far show that CKWWTP is 
considered a second-tier discharger (in terms of daily nitrogen loads). Depending on whether reduction in 